
 

Mohamed Khider University -Biskra 

Faculty of Sciences and Technology 
Department of civil engineering and hydraulics 

 
 
 
 
 

 

MASTER THESIS 
Sciences and Technology 

Hydraulic 
Urban Hydraulics 

 
 

Ref: 
 

Submitted and defended by: 
Darine HAMMADOU 

 

 

Brackish water demineralization and 

brine fate. Case study: Ouled Djellal and 

El-Oued plants. 

 
 

 

             Jury: 
 

 

Dr. Chafika DRIDI Dr Biskra President 

Pr. Samira OUNOKI Pr Biskra Supervisor 

Pr. Leila YOUCEF Pr Biskra Examiner 
 

 

 

 

 

Academic year: 2023/2024 



Dedication 

To my loving mother, whose unwavering support and endless sacrifices have been my source 

of strength and inspiration. Your love and guidance have been my anchor throughout this 
[...]
Bel Abbes / 1500 Ion Exchanger 1978 

Haoud Bercaoui 1 55 Electrodialysis 1979 

Hassi Messaoud 2 30 Electrodialysis 1979 

Table II.2. Desalination seawater management and downstream (big stations) (Hamiche et al., 2018) 
 
 

Region Localization Capacity 

(m3/d) 

Linear (km) 

a≤ Ф < b 

Status Investors 

(SDEM) 

West Arzew/Oran 90,000 37km Ф = 
1250 

Operating 
(August 2005) 

Black-Veatch 
(South Africa) 

 Souk Tleta/ 

Tlemcen 

200,00 

0 

157 km 

250 ≤ Ф < 1400 
Operating 

(May 2011) 

Hyflux-Malakoff 

(Singapore) 

 Honaine/ 

Tlemcen 

200,00 

0 

160 km 

500 ≤ Ф < 1200 
Operating 

(July 2012) 

Geida (Spain) 

 Mostaganem 200,00 
0 

117 km 

200 ≤ Ф < 1400 
Operating 

(September 

2011) 

Inima-Aqualia 

(Spain) 

 Sidi 

djelloul/ Ain 

Temouchent 

200,00 

0 

160 km 

250 ≤ Ф < 1400 
Operating 
(December 

2009) 

Geida (Spain) 

 Mactaa/Oran 500,00 
0 

21 km 

700 ≤ Ф < 1800 
Operating 
(February 

2013) 

Hyflux-Malakoff 

(Singapore) 



Chapter 2 Desalination and demineralization in Algeria 

29 

 

 

 

Center Hamma/Alger 200,000 12 km 

700 ≤ Ф < 900 
Operating 

(February 

2008) 

GE Ionix (USA) 

 Cap Djinet/ 
Boumerdes 

100,000 30 km 

900 ≤ Ф < 1000 
Operating 

August 2012) 
Inima-Aqualia 

(Spain) 

 Fouka/Tipaza 120,000 15km 

350 ≤ Ф < 900 
Operating 

(July 2011) 
SNC Lavalin- 

Predisa 

(Canada-Spain) 

 Oued Sebt/ 
Tipaza 

100,000 127 km 

200 ≤ Ф < 1000 
SDE Mnot 
launched 

Biwater 
(England) 

 Tenes/Chlef 200,000 254 km 

200 ≤ Ф < 1400 
Work in 
progress 

Befsa Agua 
(Spain) 

East Echatt/Tarf 100,000 20 km 

Ф = 800 
SDE Mnot 

launched 

- 

 Skikda 100,000 54 km 

400 ≤ Ф < 1000 
Operating 

(March 2009) 

Geida (Spain) 

Total  2,310,000 1164km   

 

Table II.3. Seawater Desalination (small stations) (Hamiche et al., 2018) 
 

Stations Capacity (m3/d) 

Mono-block desalination plants managed by the 

ADE 

Ghazaouet 1 2500 

Ghazaouet 2 2500 

Bou Ismail 5000 

Tigzirt 2500 

Skikda 1 2000 

Skikda 2 5000 

Bouzedjar 5000 

Chatt El ward 5000 

Tenes 5000 

Total 34500 

Mono-block desalination stations managed by 

SEAAL 

Zeralda 1 2500 

Zeralda 2 2500 

Ain Benian 1 2500 



Chapter 2 Desalination and demineralization in Algeria 

30 

 

 

 

Ain Benian 2 2500 

Palm Beach 2500 

Total 12500 

Mono-block desalination stations managed by 

SEOR 

Bousfer 5500 

Les dunes 5000 

Total 10500 
 

II.3.2 Demineralization 

In southern Algeria, the overall capacity of brackish water demineralization plants (BWDP) is 91.5 

hm3/year. The total flow mobilized upstream exceeds 428.9 hm3/year. The situation is as follows: 

- Understudy: 06 stations (Tamanrasset 4. El Oued 2), including 04 BWDP for which studies have 

been completed (El Oued 2 and Tamanrasset 2). 

- Study and construction: 01 station (Béchar). 

 
- Under construction: 12 stations (Ouargla 10, El Oued, and Tamanrasset (ADE)). 

 
- Work in progress: 02 stations for ADE (Tindouf and Illizi). 

 
- Installation of BWDP Monoblocs: 15 stations (El Oued) of which: 01 station is completed and 

commissioned and 14 stations are being installed (Zeghidi, 2020). 

 

II.4. Government policies and initiatives 

Water resources are the subject of a development drive that has always been at the heart of the 

concerns of the State's highest authorities, and they illustrate better than any other sector the 

spectacular leap Algeria has made since the early 2000s. Indeed, the water stress that affected the 

country during the 90s led the public authorities to launch an emergency program to secure the 

supply of drinking water to coastal areas through the use of seawater desalination. To strengthen 

and secure the population's drinking water supply, the public authorities have decided to exploit 

non-conventional resources, in particular seawater desalination, by building two new plants in 

addition to the existing ones. Two new desalination plants, each with a capacity of 300,000 m3/day, 

will be built: the first in the wilaya of El Tarf, and the second to the west of Algiers. The plant in 

the wilaya of El Tarf will strengthen and secure the drinking water supply to a large geographical 

area in the east of the country (Hadjoumi, 2017). 



Chapter 2 Desalination and demineralization in Algeria 

31 

 

 

 
 

The West Algiers plant is intended to meet the demand for drinking water in the western part of 

Algiers and Blida. These two plants, together with those already in operation, will account for 25% 

of the country's overall drinking water production, compared with 17% at present. The construction 

of the West Algiers plant is all the more necessary given that the vagaries of theclimate are causing 

a drastic fall in dam reserves and a lowering of groundwater levels, including those in the Mitidja, 

Mazafran, and Hamiz. The two plants will be built in BOT (Build Operate and Transfer) mode, 

under the management of Algerian Energy Company (AEC), a subsidiary of Sonatrach and 

Sonelgaz (Hadjoumi, 2017). 

As a reminder, the desalination program, implemented from 2003 onwards, provides for the 

construction of 13 desalination plants with a total nominal capacity of 2.31 million m3/d, 

representing almost 850 million m3/year, to serve 8 million inhabitants (Hadjoumi, 2017). 

To date, eleven (11) plants with an installed capacity of 2.1 million m3/day have been built and 

commissioned. These are Arzew (Oran: 86,000 m3/d), Hamma (Algiers: 200,000 m3/d), Skikda 

(100,000 m3/d), Beni Saf (Ain Temouchent: 200,000 m3/d), Mostaganem (200,000 m3/d), Fouka 

(Tipaza: 120. 000m3/d), Souk Tlala-(Tlemcen: 200.000 m3/d), Honein (Tlemcen : (200.000 m3/d), 

Cap Djinet (Boumerdès: 100.000 m3/d), Tenes (Chlef: 200.000 m3/d) and Maacta (Oran: 500.00 

m3/d) (Hadjoumi, 2017). 

 

II.5. Analysis of the Desalination situation in Algeria 

This analysis seeks to adapt the experience of operating stations to future stations. The investigated 

themes can be categorized into three categories: technological aspects, environmental impacts, and 

desalination costs (Hamiche, et al., 2018). 

 

• Technical Aspects: They are closely related to the desalination stages. For seawater intake, 

using coastal wells instead of a submarine outfall is more cost-effective, especially for small 

or medium production (approximately 50,000 m3/day). Filtration represents the 

pretreatment phase that ensures the quality of the raw water that reaches the reverse osmosis 

membrane. It is achieved either with closed filters or with open ones. To increase feedwater 

quality, membranes for micro- and ultra-filtration may be used in the future. Concerning 

desalination technology, it seems that distillation is a more energy-intensive process than 

reverse osmosis, which leads to its annual dominance. In Algeria, all plants built or under 



Chapter 2 Desalination and demineralization in Algeria 

32 

 

 

construction after 2000 are based on the reverse osmosis process. The posttreatment of the 

desalination plant is related to the addition of hardness and alkalinity to the RO water, which 

is accomplished by two technologies saturators of lime and the beds of calcite. 

• Environmental impacts: They are associated to the discharge of brine on the marine 

ecosystem and the increase in energy consumption compared to alternative drinking water 

resources. The effects of the difference between brine and seawater salinity as well as the 

residues of chemicals used in the pretreatment on the marine environment are indicated by 

several studies, such as anoxia at the seabed, reduction of light, and affection of marine 

species. 

• Desalination costs: Estimating desalination costs is of paramount importance in order to 

determine the feasibility of desalination plants compared to other drinking water techniques, 

including surface water, groundwater, transfer, recycling solutions for wastewater, and 

water conservation. For instance, the current total cost of the desalination plant of (El 

Magtaa) of Oran in 2014, was 75 DA/, including investment, operating, and financial costs. 

II.6. Case studies 

II.6.1 Desalination case studies 

a) Hamma Water Desalination (HWD) plant 

It is Africa’s largest seawater desalination plant. Hamma Water Desalination SpA, a special project 

company, led by GE Water & Process Technologies, was selected to design, build, own, and operate 

the 200,000m3 /day, Hamma Seawater Desalination Plant (SWDP), a reverse osmosis seawater 

desalination facility that would significantly feed approximate 1.5 million residents and alleviate 

water scarcity in Algiers. The plant was built on a brown-field site just east of the Port of Algiers. 

Although ship traffic and port activities can have an impact on the water quality in this part of the 

bay, the site is ideal for its proximity to the city’s water distribution network, power grid, and transit 

links. The facility will draw seawater through two 550-meter direct intake pipes to a pre- treatment 

system. The pretreatment stage of the plant comprises flocculation, settling (lamella clarifier), and 

filtration (media filter and five-micron cartridge filters) in order to remove suspended solids and 

lessen biological problems in the raw water caused by seasonal dynamics, biological blooms, and 

turbidity effects from a working port. The stage of desalination is equipped with an advanced 

membrane process that offers operational and economic advantages over alternatives like thermal 

desalination processes, including reduced energy consumption and lower chemical requirements. 

The finished water is guaranteed to meet the following parameters: 



Chapter 2 Desalination and demineralization in Algeria 

33 

 

 

Total Dissolved Solids of less than 500 mg/L, Alkalinity of up to 65 ppm, Total Hardness of 

between 50 – 65 ppm, and pH of 8– 8.5 (www.gwater.com). 

 

 
 

Figure II.1. El-Hamma station's RO units (spa, 2024) 

‘Honaïne’ desalination station 

In north-western Algeria, a seawater desalination plant has been installed in the Wilaya of Tlemcen, 

in the "Honaïne" region. It has a production capacity of 200,000 m3/d, supplying drinking water to 

23 communes and the urban agglomerations of Greater Tlemcen (Tlemcen, Mansourah, and 

Chetouane), with a population of around 555,000. The Honaïne seawater desalination plant, the 

second in the wilaya after Souk Tleta, was commissioned on 19 September 2006 by the Spanish 

consortium GEIDA (comprising the companies COBRA, SADYT, BEFESA, and CODESA) 51% 

and AEC 49%, and became operational in July 2012, with an investment of investment of 250 

million dollars (Hadjoumi, 2017). 

Seawater characteristics 

The characteristics of the seawater to be desalinated are presented in Table II-4. These are the basic 

conditions for starting the desalination operation. 



Chapter 2 Desalination and demineralization in Algeria 

34 

 

 

Table II.4. Characteristics of Honaine seawater (Hadjoumi, 2017). 
 

Characteristics Unit BASIC CONDITIONS OF THE 

DESALINATION 

PLANT OF 'HONAÏNE 

Temperature º C 24 

Total dissolved solids g/l 40.074 

Suspended solids g/l 0.004 

Chloride g/l 22.289 

Calcium g/l 1.047 

Sulfate g/l 2.978 

Magnesium g/l 1.545 

Sodium g/l 11.472 

Potassium g/l 0.583 

Bicarbonate g/l 0.13 

pH - 8.2 

The municipality of Honaïne, located 60km from the administrative center, has a total area of 6,385 

hectares and borders the Trara Orientales to the east, the daïra of Béni Saf in the wilaya of Ain- 

Temouchent to the north, the sea to the west, the daïras of Nedroma and Ghazaouet to the south, 

and the daïra of Remchi to the south (Hadjoumi, 2017). 

Station plan 
 

Figure II.2. Station plant (Hadjoumi, 2017) 



Chapter 2 Desalination and demineralization in Algeria 

35 

 

 

Desalination process applied in the Honaïne desalination plant 

The seawater desalination process comprises four main stages: 

 

- Capture of seawater 

 
- Pre-treatment 

 
- Reverse osmosis 

 
- Post-treatment 

 

‘Mostaganem’ desalination station 

The Mostaganem Desalination Plant, located at Cheliff Beach (Mostaganem), has a drinking water 

production capacity of 200,000 m3/day (Hadjoumi, 2017). 

This station includes: 

 
- A seawater collection and pumping system, 

 
- A seawater pre-treatment system using filtration and microfiltration, 

 
- A system for demineralizing micro-filtered water by reverse osmosis, 

 
- A remineralization and conditioning system for demineralized water, 

 
- A remineralized water pumping system, 

 

- A system for removing brine and by-products. (Hadjoumi, 2017) 

 
Seawater characteristics 

The characteristics of the seawater used for desalination are presented in the table below. 

Table II.5. Seawater characteristics - Mostaganem (Basic site conditions) (Hadjoumi, 2017) 

 
Characteristics Unit BASIC CONDITIONS OF THE 

DESALINATION PLANT OF 
'Mostaganem' 

Temperature º C 24 

Total dissolved 
solids 

mg/l 39,040.000 

Suspended solids mg/l 5,000 

Chloride mg/l 21,001,000 

Calcium mg/l 345,000 



Chapter 2 Desalination and demineralization in Algeria 

36 

 

 

Sulfate mg/l 2,200,000 

Magnesium mg/l 1,466,000 

Sodium mg/l 11,332,000 

Potassium mg/l 437,200 

Bicarbonate mg/l 159,900 

pH - 7,5 to 8,5 

Total hardness ppm 65 as CaCO3 

Alkalinity ppm 50 to 65 as CaCO3 

 

II.6.2 Demineralization case studies 

a) Ouargla demineralization station 

The province of Ouargla is exclusively supplied with drinking water from aquifers. It also has 138 

wells, of which 116 are in service for domestic water supply, in addition to 93 reservoirs with a 

storage capacity of 56,590 m3. The 9 stations involved in the Ouargla city project are currently 

supplied with raw water from 27 exploited wells, including 2 Albian wells. The project aims to 

improve the quality of the currently distributed drinking water in Ouargla and reduce its salinity, 

which currently ranges from 3 to 6 g/l, to be reduced after desalination to 0.8 g/l. The various 

stations will be able to treat 70,500 m3/day to provide 75% demineralized water, approximately 

53,000 m3/day (Zeghidi, 2020). 

 

Table II.6. Characteristics of water demineralization plants in Ouargla (Zeghidi, 2020) 
 

Station's name Raw water 

capacity 

(m³/d) 

Target 

quantity 

of treated 

water 

per day 

(m³/d) 

Average number 

of residents 

served 

(150 

liters/person/day). 

Well 

GHARBOUZ 

(S1) 

3000 2250 15000 2 

AIN EL KHEIR 

(S2) 

9000 6750 45000 5 

HAI BOUZID 

(S3) 

4500 3375 22500 3 

MEKHADMA 

(S4) 

3000 2250 15000 3 

IFRI-GARA (S5) 10500 7850 52333 4 

ZYAYNA (S6) 3000 2250 15000 2 (1 Albian) 

EL KHAFDI (S7) 7500 5625 37500 3 



Chapter 2 Desalination and demineralization in Algeria 

37 

 

 

BAMENDIL 

VILLAGE (S8) 

3000 2250 15000 2 

EL HADEB (S9) 27000 20250 13500 3 (Albians) 

 

 

‘Tamanrasset’ demineralization station 

Some data on the reverse osmosis demineralization plant, designed to supply drinking water to the 

towns of Tamanrasset and In Salah supply drinking water to the town of Tamanrasset and In Salah. 

The plant covers a total area of 81831.00 m2 (Lakhdari, 2019) 

- Built-up area: 6298, 00 m2. 

 
- Undeveloped area: 75633, 00 m2. 

 
- Area of evaporation basins (14 basins): 60 hectares. 

 
The plant is one of the main components of a drinking water supply system planned for the town 

of Tamanrasset and the town of in Salah, which is located around 700 km to the south-east in 

Algeria's Saharan region (Lakhdari, 2019) 

The system is designed to meet the water needs of the town of Tamanrasset and the communities 

along the supply route until 2050. 

The data relating to the commissioning and operation of the demineralization plant are as follows: 

 
- Start of works: 10 May 2015. 

 
- Semi-industrial commissioning and testing: 19 July 2017. 

 
- Provisional partial acceptance of the demineralization plant: 01 November 2017. 